
Water Treatment and 
Chemical Safety/Security Seminar

Baghdad, Iraq Baghdad, Iraq 
6-7 April 2009

SAND No. 2009-????P
Sandia is a multiprogram laboratory operated by Sandia Corporation, a Lockheed Martin Company, 

for the United States Department of Energy’s National Nuclear Security Administration 
under contract DE-AC04-94AL85000.

SAND2009-1575P



2

Fundamentals of Fundamentals of 

Chemical Laboratory SafetyChemical Laboratory Safety

Presenter
Presentation Notes
We’re now going to go through a quick overview of chemical laboratory safety. This is going to be an overview of things to worry about, with pointers of what to do.  We’re not going to cover the details of what to do here.  That is given in the references, or we can schedule more detailed training in specific topics of interest at a later date.  
[...]
Have been a number of incidents in which people poured solvent down the drain that have been “dried” with sodium metal, that unfortunately still had some sodium in it, resulting in fires. 



134

Waste management: Treatment in Lab?

• Destruction / neutralization of hazardous chemicals
– May or may not be allowed by regulations
– Must be done by trained chemist
– Specific to each chemical

• References: 
– “Procedures for the Laboratory-Scale Treatment of Surplus and 

Waste Chemicals, Section 7.D in Prudent Practices in the 
Laboratory: Handling and Disposal of Chemicals,” National Academy 
Press, 1995, available online: 
http://www.nap.edu/catalog.php?record_id=4911

– “Destruction of Hazardous Chemicals in the Laboratory, 2nd Edition”, 
George Lunn and Eric. B. Sansone, Wiley Interscience, 1994, ISBN 
978-0471573999 

– “Hazardous Laboratory Chemicals Disposal Guide, Third Edition”, 
Margaret-Ann Armour, CRC Press, ISBN 978-1566705677

– “Handbook of laboratory Waste Disposal”, Martin J. Pitt and Eva Pitt, 
Ellis Horwood, 1985, ISBN 0-85312-634-8 (out of print)

http://www.nap.edu/catalog.php?record_id=4911


135

Chemical management

• Proper chemical management is an important 
part of laboratory safety and security

• Helps protect people, laboratories and the 
environment

• Can save money by avoiding duplicate chemical 
purchases 



136

Components of Chemical Security
and

Relationships Between Chemical Safety 
and Security



137

Chemical Security

• Is your Facility secure? 
• How easy would it be for someone to steal 

chemicals?
• Are your chemistry stockrooms, classrooms and 

research labs always locked and secure?
• Is someone always there when these rooms are 

open?
• Do you check your orders when chemicals arrive 

to be sure some chemicals are not missing?



138

Components of Chemical Security

• Physical security of site
• Personnel management
• Information security
• Management of chemical security activities
• Allocation of chemical security responsibilities
• Development of emergency plans
• Chemical security training 

Goal: Ensure that you don’t accidently help a 
criminal or a terrorist get dangerous chemicals



139

Chemical Security: Physical Site

LOCK UP!!

Controlled drugs

Chemical Surety Agents

Highly toxic chemicals



140

Chemical Security: Personnel Management

• Guard against both Insider and Outsider threat
• Does anyone check on people entering the 

building? 
• Who has keys? How do they get authorized? 

– Building
– Stockroom
– Individual Labs

• When someone leaves, do you make sure they 
turn in keys? 

• Don’t want people making duplicate keys



141

Chemical Security: Information security

• How do you track chemical inventory?
– Is the information secured so unauthorized people  

can’t read it or alter it? 
• Would you know if: 

– some toxic chemicals disappeared overnight?
– some toxic chemicals didn’t arrive? 
– someone was ordering chemicals 

in the name of your institution 
but diverting them? 



142

Chemical Security: Assign Responsibilities

• Identify people who will be responsible for 
various chemical security activities
– Physical security and building modifications
– Chemical tracking and reporting
– Personnel and access management
– Information management
– Emergency planning

• Ensure that they have the time and resources to 
do the job

• Integrate with chemical safety responsibilities



143

Chemical Security: Professional behavior

• A Chemical Professional 
needs to use their  
scientific knowledge in a 
responsible manner

• A Chemical Educator 
needs to train their 
students to use their 
scientific knowledge in 
a responsible manner

Presenter
Presentation Notes
Some of the strongest advocates for the CWC was the chemical industry 



144

Relationships between 
chemical safety and security

• Many practices are the same for chemical safety 
and security

• But there are a few areas of conflict

Presenter
Presentation Notes
Next we’ll talk about some of the practices that are the same for safety and security, then go into some areas of difference.  



145

Good practices for both 
chemical safety and security

• Minimize use of hazardous chemicals
– Replace with less-hazardous chemicals, if possible
– Reduce scale of experiments

• Minimize supply of hazardous chemicals on hand
• Restrict access to hazardous chemicals

– Know what you have
– Know how to store, handle and dispose of what 

you have
– Know who has access to materials, knowledge and 

expertise 
• Plan what to do in an emergency



146

Conflicts between chemical safety and security: 
Information Sharing

• Safety 
– Label everything so people 

can recognize hazardous 
chemicals. 

– Let community and 
especially emergency 
responders know what 
chemical dangers are there. 

– Share knowledge about 
chemical hazards so people 
know to be alert. 

• Security
– Labels help identify 

targets for theft or attack.
– Sharing locations of 

chemicals can publicize 
targets for theft or attack.

– Sharing knowledge of 
chemical hazards could 
inspire harmful behavior 
(copy-cat criminals). 

Science generally means sharing information 
widely, but this may not always be advisable 



147

Conflicts between chemical safety and security:
 Facility exits 

• Locking exit doors is 
secure, but not safe. 
– For safety, want people to 

be able to leave the facility 
quickly and by many 
routes.  

– For security, want to 
control exits as well as 
entrances so chemicals 
(or equipment) don’t get 
taken. 

EXITEXIT

Presenter
Presentation Notes
Photo staged



148

Setting priorities

• Labs need to be safe, secure
 

and productive
– Policies and practices need to be flexible enough to 

allow for the uncertainties of research.  
– Policies and practices need to align with local laws, 

regulations, practices and culture. Can’t just copy from 
somewhere else. 

• Use risk-based security and safety measures. 
– Can’t afford to defend against every imaginable 

hazard. 
– Identify threats, characterize facilities, identify 

alternatives, analyze costs vs. performance
• Be alert for suspicious activities or inquiries



149

Break



150

Water Treatment Projects in Iraq 



151

Breakout Discussion of Water Treatment 
Chemicals



152

Water Treatment and 
Chemical Safety/Security Seminar

Baghdad, Iraq Baghdad, Iraq 
6-7 April 2009

SAND No. 2009-????P
Sandia is a multiprogram laboratory operated by Sandia Corporation, a Lockheed Martin Company, 

for the United States Department of Energy’s National Nuclear Security Administration 
under contract DE-AC04-94AL85000.



153

Fundamentals of Wastewater Treatment



154

Wastewater Treatment

• Activated sludge processes 
– Fixed film and suspended processes

• Aerobic/anoxic/anaerobic processes modifications.
• Nutrient removal  

– nitrification / denitrification, phosphorous removal
• Water reuse and reclamation 

– membrane bioreactors
• Disinfection
• Satellite and On-site Wastewater Treatment



155

Wastewater contaminants

• Bacteriological, 
– Vibrio

 

Cholerae, Campylobacter, Salmonella , Shigella, 
• Viruses 

– Hepatitis A, Norovirus
• Protozoan

– Giardia, Cryptosporidium, Entamoeba
• Biological oxygen demand

– Organic matter causes algae to thrive and deplete 
dissolved oxygen

• Nutrient removal to prevent eutrophication
– Nitrogen and phosphorus from waste, and agriculture



156

What does wastewater look like?

Source: Wastewater Engineering, Metcalf and Eddy-

 

medium strength WW

Measurement Value Units
Total Suspended Solids (TSS) 210 mg/L
BOD 190 mg/L
TOC 430 mg/L
COD 140 mg/L
Organic Nitrogen 15 mg/L
Free Ammonia 25 mg/L
Nitrite/Nitrate 0/0 mg/L
Phosphorous 7 mg/L
Total coliform 107-109 colonies/100mL
Fecal coliform 104-106 colonies/100mL
Cryptospiridium

 

oocysts 0.1-10 no./100mL
Giardia

 

Lamblia 0.1-100 no./100mL



157

Routine bacterial testing consists of 
measuring indicator organisms

• Testing for pathogens directly is 
expensive and hazardous

• Indicators from the family 
Enterobacteriacae are used

 
(E. Coli, 

Citrobacter,Enterobacter, Klebsiella)

• Grow bacteria on a specified medai
 and count the number of colonies after 

incubation

• Other assays are used and are 
approved by the US EPA (Colilert

 shown)



158

Initial steps in satellite and centralized 
wastewater treatment

Suspended growth 
process

Fixed film process

Primary settling

Screens

Sludge drying

Grit 
removal

Digester



159Treated Water

Waste 
Water

Facultative/A
naerobic

B
ed M

edia

A
erobic

∼100µm
~1 mm

Biofilm

Fixed film biological processes



160

Trickling filter Rotating biological contactor 
(40% submerged rotates at 1-1.5 rpm)

Fixed film biological processes

Uses biofilm

 

to treat water to remove BOD



161

Trickling filter effectiveness
BOD5

 

removal rates for trickling filters

Filter Type Hydraulic loading 
m3/m2day

BOD5 Removal (%)

Low Rate 1-4 80 - 90
Intermediate 4-10 50 - 70
High Rate 10-40 65 - 85
Roughing 
Filter 

40 - 65

Source: Environmental Engineers Handbook, 1997.



162

Suspended growth biological processes

Anoxic –

 

no dissolved oxygen

Waste 
Water

Aerobic

Treated 
Water

Activated Sludge

Anoxic

sludge

Return activated sludge

Coagulation Clarifier



163

BOD and nutrient 
(nitrogen and phosphorous) removal 

Aerobic 
Conditions

Anoxic 
Conditions

BOD + O2

CO2

 

+ increased 
cell mass

NO3Organic N

NH4

NO2

NO3

N2

Aerobic 
Conditions

P

increased 
cell mass

Anaerobic/Aerobic 
Conditions

Alum

organic 
sludge

inorganic 
sludge



164

Suspended growth activated sludge 
processes requires energy

• Use forced air suspension of biological sludge to reduce BOD

• Largest expense for this process is the electrical energy required



165

Activated sludge process stages

Anoxic Basin

Sedimentation Final Clarification

Aerobic Basin






166

Anaerobic sludge digestion reduces 
solids - makes methane

Anaerobic sludge digestors

 
produce methane

(65% CH4 - 35% CO2

 

)

On-site electricity is produced 
with the methane 50% of plant 
power (2.2MW)



167

Liquid process train

Aeration

Sedimentation

Sedimentation

Solids 
Handling

Norg

 

→

 

NH3
+

NH3
+

 

→ NO2

NO2

 

→ N2

M
ixing

C6

 

H14

 

→ Biomass + CO2



168

Modified Ludzack-

 
Ettinger

 

(MLE Process) 
A2

 

O Bardenpho

RAS = Return Activated Sludge

WAS = Waste Activated Sludge

Exemplary process stages



169

Solids handling involves anaerobic 
conditions

CH4 + CO2C6 H14 + H2 O
Anaerobic 

Fermentation 
(30 days)

Aeration 
Blowers

6.6 MW

Disposal 
or Reuse 

(150 t/day)

Diesel 
Generators

Biosolids

Centrifuges

PNM



170

A Typical Process

NH3
+

Settling & Aeration

Fermentation

River
Sewers

CO2 N2

CH4

Microbes

Composting

CO2

H2 OH2 O+C+N+S

O2

Humus

Heat

Power

H2 S

CO2

HOCl- SO2

(Biosolids)



171

Water reuse often uses membrane 
bioreactor with submerged membranes

• Uses submerged hollow fiber membranes

• High Solids Retention Time membrane bioreactor

Conventional activated sludge plant MBR membrane cassette



172

Membrane bioreactors offer small size, 
high rate of reaction for satellite WW

Screens
Anoxic Aerobic Submerged 

Membrane



173

Membrane separation spectrum

Source: Zenon

 

Membranes



174

Screen before membrane bio reactor



175

Kubota MBR pilot plant



176

Raw feed and MBR product



177

Reverse osmosis after MBR makes water 
suitable for groundwater recharge

RO treated water is better than most surface water sources



178

Hyperion Wastewater Plant  
Los Angeles 450 mgd

10% of discharge from this plant is sent to microfiltration 
plant to purify for groundwater injection



179

West Basin Microfiltration Plant 
(35 mgd from Hyperion)

Submerged microfiltration for treated wastewater effluent



180

The final step is disinfection and 
discharge (no residual free chlorine)

• Chlorination to kill the remaining pathogens

• Cl2
 

→HOCl

• Dechlorination
 

to remove chlorine

• SO2 + HOCl
 

+ H2

 

O → HCl
 

+ H2

 

SO4

• SO2

 

+ NH2

 

Cl + 2H2

 

O → NH4

 

Cl + H2

 

SO4

• UV radiation reduces chemical needs and 
chlorinated products



181

Effect of wastewater on disinfection
Chlorine Ozone UV

BOD,COD,TOC Chlorine demand Ozone demand Little effect

Oil and grease Chlorine demand Ozone demand May block light

Nitrite Forms NDMA Oxidized No effect

Nitrate Forms chloramines Reduce O3

effectiveness
No effect

Iron and Manganese Oxidized Oxidized May block light

Forms disinfection 
byproducts

Yes Yes, but 
nonchlorinated

No

Source: Wastewater Engineering- Metcalf & Eddy



182

Satellite and on-site waste disposal

Satellite facilities are mid scale sewage treatment 
plants that treat waste near the point of generation

• Lagoons

• Aeration ditches

• Trickling filters

• Membrane bioreactor

On-site waste disposal is septic tank

 

system with 
drain field

• Provides low cost alternative

• Can be very effective

• Need little maintenance (but maintenance is 
important)



183

Water Treatment Activity



184

Break



185

Introduction to Membranes

•Low pressure membranes
•Ultrafiltration
•Microfiltration

•High pressure membranes
•Nanofiltration
•Reverse osmosis

•Membrane fouling
•Mineral scaling
•Biofilm formation 



186

Plate and frame membrane module



187

Hollow fiber units consist of tube bundles

Pressurized 
in housing

Submerged 
in cassette



188

Spiral wound membrane has multiple flat 
sheet “leafs”



189

Cross-flow membrane operation

Spiral wound membrane moduleHollow fiber membrane module

Dead-end membrane operation
feed            permeate

Typical membrane module construction:

Three configurations: hollow fiber-spiral 
wound and plate and frame



190

Low pressure: porous membranes 
microfiltration, ultrafiltration

Photos courtesy of 
the American 
Membrane 
Technology 
Association

Low Pressure Membranes can be Backflushed

- Mean pore size ~ size rating of filter (.01 -10 micron)



191

Two flow regimes in hollow fibre MF 
• inside-out: 

– water flows through a 
concentric channel or lumen

– allows good control over 
module hydrodynamics

• outside-in:  
– more difficult to control flow 

channeling and/or dead-end 
zones

– more difficult to flush the 
particles from the module 
when backwashing 

– usually lower head loss 
through the module

Hollow fiber technology



192

Hollow fiber membranes are made using a spinneret 

Polymer

Washing bath
Coagulation 
bath

Windup spool

H2

 

O

Spinneret



193

Lumen

Permeate

Feed

UF and MF membranes can be
“inside-out” or “outside in”

Skin



194

Norit – Capflow capillary membrane

Ultrafiltration-

 

inside out



195

Source : European Conference on Desalination and the Environment: 
Water Shortage Lemesos (Limassol), Cyprus, May 28-31, 2001

Zeeweed hollow fiber reinforced 
membrane for ultrafiltration

Ultrafiltration-

 

outside in



196

Koch Membrane Systems hollow fiber 
reinforced membrane

Ultrafiltration-

 

inside out



197

Memcor (US Filter) submerged 
and pressurized systems

Ultrafiltration

 

-

 

inside out and outside in

• Typical operating pressures 
– Pressurized systems: 20 to 30 psi 
– Submerged systems: 10 to 12 psi

• If run at the same flux and backwash 
interval. 

– pressurized system operated up to 
22 psi 

– Submerged system operated up to 
12 psi

– Pressurized and submerged systems 
performance nearly identical if 
operating at a sound flux.

– Results in similar cleaning intervals 
– Test has been repeated many times



198

Pall Aria

• Test effectiveness of Pall Aria system 
for pretreating

 

Mediterranean 
seawater prior to reverse osmosis

• Long-term pilot testing at three 
locations 

• Compare outcomes with 
– no pretreatment 
– pretreatment using coagulation 

with ferric chloride (FeCl3

 

) 
– enhanced flux maintenance (EFM) 

protocol with or without 
pretreatment

MF and UF-

 

inside out 



199

The membrane separation spectrum

Source: Perry’s Chemical Engineers Handbook



200

Source : DOW Water Solutions - http://www.dow.com/liquidseps/prod/mfs2.htm



201

Assymetric membranes can be made 
nonporous (RO) or porous (MF/UF)

Active ‘skin’

More porous

flux

300 microns

These membranes are not 
composites, but are cast with a 
skin and a more porous region. 
Often made by polymer phase 
inversion.



202

Non-porous membranes: nanofiltration, 
reverse osmosis-thin film composite

Thin (100 - 200 nm) polyamide membrane

Porous support (polysulfone uf membrane)

Woven mechanical support

Surface morphology

- thin, dense polymer coating on porous support (composites)



203

Membrane processes: reverse osmosis

Tampa Bay Water - 25 mgd

saline feed
pre- 
treatment

high pressure pump

post-
treatment

fresh 
water

concentrate disposal

membrane

• energy use (pump) ~ 10 – 50 kJ kg-1

• concentration dependent
• energy recovery essential for seawater RO
• membranes susceptible to fouling; pre- 
treatment required
• polyamide membranes degraded by Cl2

dense polyamide membrane
porous polymer
mechanical support

Thin film composite membrane

polyamide

O

NH

O
NH

NH2

O



204

Polyamide TFC membranes are made 
by interfacial polymerization

Polysulfone

Amine Rinse

Oven

Trimesyl

 
Chloride 
soln.

Amine soln. drip

Dry PA membrane



205
http://www.ionics.com/technologies/ro/index.htm#

Typical RO installation: multiple spiral 
wound modules in series

http://www.ionics.com/technologies/ro/index.htm


206

Configuration and staging of membranes



207

RO plants consist of membrane banks

Manufacturers: Dow-Koch- 
Toray-Hydranautics



208
distance

P
er

m
ea

te
 fl

ux

C
on

ce
nt

ra
tio

n
O

sm
ot

ic
 p

re
ss

ur
e

HP water in Concentrate out

Permeate
out

fouling occurs here                          scaling occurs here

Fouling is location dependent



209

Mineral scale formation and biofouling 
reduce permeate flux

Source: UCLA Source: Montana State 
University



210

Antiscalant technology slows crystal growth

A. J. Karabelas MEDRC Research Report 98-BS-034

SEM micrographs of calcite precipitates

5 mg/L of a phosphonate

 

inhibitor

No inhibitor

• Phosphonate
(HEDP)

• Polyanion polymers

• Dendrimers

OH
P

O
OH OH

P

OH

OH
O

CH3



211

• Caustic Soda NaOH

Ca+2

 

+ HCO3
-

 

+ NaOH

 

→ CaCO3

 

↓
 

+ Na+

 

+ H2

 

O

• Lime Ca(OH)2

Ca+2

 

+ 2HCO3
-

 

+ Ca(OH)2 →

 

2 CaCO3

 

↓
 

+ H2

 

O

• Soda Na2

 

CO3

Ca+2

 

+ HCO3
-

 

+ Na2

 

CO3 → CaCO3 ↓
 

+ HCO3
-

 

+ 2Na+

Water softening reduces membrane scaling 
and increase recovery (recycle operation) 



212

• Remove cations

 

(Ca, Mg, 
Fe, Ba)

• Reduce nucleating sites for 
silica, while passing SiO2

• Structure and charge of the 
components in solution 
affect NF 

High rate nanofiltration softening

Ca, Mg, SO4 Na, Cl

NF softening Enhanced RO

H2

 

O



213

1. Inorganic/organic colloidal and suspended particles

2. Inorganic scaling (CaCO3, CaSO4 , SiO2 )

3. Biofouling

Biofouling is the largest challenge for 
high pressure membranes



214

Hydrodynamics and biofilm attachment
Attachment and adhesion 
dependent on shear forces at 
membrane surface:

Shear forces and membrane 
module construction:

membrane

organic
adsorption

bacteria attachment
and biofilm growth

cross flow Fc

permeate
Fp

Flux ratio: R = Fc /Fp

High R: high shear force, low normal force 
suppressed bacteria attachment; 
low product recovery

Low R: low shear force, high normal force
high bacteria attachment, biofilm growth; 
high product recovery

membrane

membrane

spacer

• what is shear force at membrane surface?
• how does spacer design affect flow, shear forces?
• what is optimum spacer design?

Needs:
• modeling of fluid flow, shear forces
• surfaces resistant to organic adsorption
• sensors for organic and bio content
• measurement of fouling potential
• biofilm prevention/remediation 

Courtesy: Tom Mayer Sandia National laboratories



215

•Reverse osmosis membranes suffer from fouling 
by biofilms

•Disinfection with oxidizing agents can destroy 